
MODEL NO. 068-7597-8

ASSEMBLY INSTRUCTIONS

Toll-free 1-888-670-6684

IMPORTANT: Please read this manual carefully before beginning assembly of this product. 
Keep this manual for future reference.

ARC DINING TABLE



2 MODEL NO. 068-7597-8

Important Safety Instructions 2

Parts List 3

Assembly 4

Warranty 8

Warning! To reduce the risk of serious injury, read the following safety 
instructions before assembling and using the dining table.

• This product is intended for domestic indoor use only.

• The product should be placed on a flat horizontal surface. 

• Arrange necessary manpower when assembling or moving the product.

• Do not push furniture, especially on a carpeted fl oor.  Have someone help you lift heavy items and set it 
in place.

• Check all screws periodically for tightness. When required, tighten them again.

IM
P

O
R

TA
N

T 
SA

F
E

T
Y

 IN
ST

R
U

C
TI

O
N

S
TA

B
LE

 O
F

 C
O

N
TE

N
TS



3

5/8” Hex Screw- 8
1

Spring Washer - 8
2

Flat Washer - 8
3

5/8” Hex Screw - 6
4

Hex Wrench - 1
5

PA
R

TS
 L

IS
T

Top - 1
A

Long Leg - 1
B

Brackets

Short Leg with Brackets - 1
C

Short Leg without Brackets - 1
D



4 MODEL NO. 068-7597-8

A
SS

E
M

B
LY

Step 1
Requires A, B, 1, 2, 3, 5
Fasten the LONG LEG (B) to the TOP (A). Tighten four 5/8” HEX SCREWS (1), four 
SPRING WASHERS (2), and four FLAT WASHERS (3) using the HEX WRENCH (5).

WARNING! Do not tighten screws until you have completed assembly.

1
2

3

5

A

B



5

A
SS

E
M

B
LYStep 2

Requires B, C, D, 4, 5
Fasten the SHORT LEG WITH BRACKETS (C) to the LONG LEG (B) and SHORT 
LEG WITHOUT BRACKETS (D). Tighten six 5/8” HEX SCREWS (4) using the HEX 
WRENCH (5).

NOTE: The lower three screws should be fastened fi rst.

1st

2nd

5

4

Brackets

D

B

C



6 MODEL NO. 068-7597-8

A
SS

E
M

B
LY Step 3

Requires A, C, D, 1, 2, 3, 5
Fasten the SHORT LEGS (C and D) to the TOP (A). Tighten four 5/8” HEX SCREWS (1), 
four SPRING WASHERS (2), and four FLAT WASHERS (3) using the HEX WRENCH (5).

A

5

1

2

3

5

1

2

3

C

D



7

A
SS

E
M

B
LYStep 4

Requires 5
Completely tighten all of the SCREWS using the HEX WRENCH (5).

Carefully stand your unit upright.

This completes assembly. Clean with your favourite furniture polish or a damp cloth. 
Wipe dry.

5



8 MODEL NO. 068-7597-8

W
A

R
R

A
N

T
Y

This CANVAS™ product carries a one (1) year warranty against defects in workmanship and 
materials. Trileaf Distribution agrees to replace the defective product free of charge within the 
stated warranty period, when returned by the original purchaser with proof of purchase. This 
product is not guaranteed against wear or breakage due to misuse and/or abuse. 

Made in China

Imported by
Trileaf Distribution Trifeuil Toronto, Canada M4S 2B8

1-YEAR LIMITED WARRANTY



N° DE MODÈLE : 068-7597-8

CONSIGNES D’ASSEMBLAGE

Numéro sans frais : 1 888 670-6684

IMPORTANT : Veuillez lire attentivement ce guide avant de procéder à l’assemblage de ce 
produit. Conservez ce guide aux fi ns de consultation ultérieure.

TABLE ARC



10 N° DE MODÈLE : 068-7597-8

Consignes de sécurité importantes 10

Liste des pièces 11

Assemblage 12

Garantie 16

Avertissement! Pour réduire le risque de blessures graves, lisez les 
consignes de sécurité suivantes avant d’assembler et d’utiliser la table.

• Ce produit est uniquement destiné à un usage domestique et doit être utilisé à l’intérieur.

• Le produit doit être placé sur une surface plane et horizontale.

• Au besoin, demandez à d’autres personnes de vous aider à assembler ou déplacer le produit.

• Ne poussez pas le meuble, particulièrement sur un plancher en tapis. Demandez à quelqu’un de vous aider 
à soulever les articles lourds et à les mettre en place.

• Vérifi ez périodiquement que les vis sont bien serrées. Au besoin, resserrez-les.

C
O

N
SI

G
N

E
S 

D
E

 S
É

C
U

R
IT

É
 IM

P
O

R
TA

N
TE

S
TA

B
LE

 D
E

S 
M

A
TI

È
R

E
S



11

Vis hexagonale 5/8 po - 8
1

Rondelle à ressort - 8
2

Rondelle plate - 8
3

Vis hexagonale 5/8 po - 6
4

Clé hexagonale - 1
5

LI
ST

E
 D

E
S 

P
IÈ

C
E

S

Dessus - 1
A

Patte longue - 1
B

Support de 
fi xation

Patte courte avec support de fi xation - 1
C

Patte courte sans support de fi xation - 1
D



12

A
SS

E
M

B
LA

G
E

Étape 1
Pièces requises : A, B, 1, 2, 3, 5
Fixez la PATTE LONGUE (B) au DESSUS (A). Serrez quatre VIS HEXAGONALES DE 
5/8 po (1), quatre RONDELLES À RESSORT (2), et quatre RONDELLES PLATES (3) au 
moyen de la CLÉ HÉXAGONALE (5).

AVERTISSEMENT! Ne vissez pas les vis avant d’avoir terminé 
l’assemblage.

1
2

3

5

A

B

N° DE MODÈLE : 068-7597-8



13

A
SS

E
M

B
LA

G
E

Étape 2
Pièces requises : B, C, D, 4, 5
Fixez la PATTE COURTE AVEC SUPPORT DE FIXATION (C) à la PATTE LONGUE (B) et à 
la PATTE COURTE SANS SUPPORT DE FIXATION (D). Serrez six VIS HEXAGONALES de 
5/8 po (4) au moyen de la CLÉ HEXAGONALE (5)

REMARQUE : Les trois vis inférieures doivent être fi xées en premier.

1er

2ème

5

4

Supports de fi xation

D

B

C



14

A
SS

E
M

B
LA

G
E

Étape 3
Pièces requises : A, C, D, 1, 2, 3, 5
Fixez les PATTES COURTES (C et D) au DESSUS (A). Serrez quatre VIS HEXAGONALES 
de 5/8 po (1), quatre RONDELLES À RESSORT (2) et quatre RONDELLES PLATES (3) au 
moyen de la CLÉ HEXAGONALE (5).

N° DE MODÈLE : 068-7597-8

A

5

1

2

3

5

1

2

3

C

D



15

A
SS

E
M

B
LA

G
E

Étape 4
Pièces requises : 5
Serrez complètement toutes les VIS au moyen de la CLÉ HÉXAGONALE (5).

Posez soigneusement votre unité à la verticale.

Ceci termine l’assemblage. Nettoyez à l’aide de votre poli à meuble favori ou d’un linge 
humide. Séchez en essuyant.

5



16

G
A

R
A

N
TI

E

Cet article CANVAS comporte une garantie de un (1) an contre les défauts de fabrication et de 
matériau(x). Distribution Trifeuil consent à remplacer l’article défectueux sans frais lorsqu’il est 
retourné, accompagné de la preuve d’achat, par l’acquéreur initial au cours de la période de 
garantie convenue. Exclusion : usure ou bris causés par un usage abusif ou inapproprié.  

Fabriqué en Chine

Importé par
Trileaf Distribution Trifeuil Toronto, Canada M4S 2B8

GARANTIE LIMITÉE DE 1 AN

N° DE MODÈLE : 068-7597-8


